HAND THROTTLE ASSEMBLY

NO. PART NO. Qry. DESCRIPTION NO. PART NO. QTy. DESCRIPTION

1 7-246-001165 1 Cable 16 7-951-130210 4 Spring Washer M5

2 6-184-991869 1  Bracket Hand 17  7-308-000083 2  Clevis
Throttle Cable 18 7-772-000177 1 Nylatron Roller

3 7-126-151250 2 ° Bolt M6 x 25 Long

4 7-661-150003 2 Nut M6

5 7-951-150210 2 Spring Washer M6

6 7-300-000220 1 Clamp

7 7-660-160230 1 Hex Head Jam Nut

8 7-308-000194 1 Yoke

9 7-660-101130 2 Nut Hex

10 7-690-151600 2 Clevis Pin

11 7-312-000095 3 Hitch Pin Clip

12 7-246-001131 1 Cable Assy

13 6-184-001371 1 Bracket

14 7-126-131201 4 Scrwe M5 x 25mm Lg

15 7-661-130003 2 M5 Nut
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